
ISO_full_bleed_2A0_(1189.00_x_1682.00_MM)

SHEET NO.

SITE PLAN

SITE PLAN
1 / 7

The Revised Planning Permission Application for the construction High Rise Group

Development consisting of Extended Combined Basement floor +  Combined Stilt floor +

Combined Podium for  Block A3 & Block A4, Block A3: 1st floor to 21st floor with 166 Dwelling

Units and Block A4:  1st floor to  21st floor with  294 Dwelling Units (Totally 460 Dwelling Units)

with 66.0m height of  Residential Building in the site comprising Completion Certificate issued

Blocks viz: A1, A2, A6;  Block A1 & A2 Typical: Combined  Basement Floor  +Combined Stilt

Floor + Combined Podium  with 1st Floor to  13th floor + 14th Floor part  with each Block 110

dwelling units  (Totally - 220 Dwelling Units), Block A6 (LIG Block):  1st Floor to 13th Floor +

14th Floor part with 192 Dwelling Units and  Club House: 1st Floor to 3 Floors + 4th Floor part

(Indoor games,  Banquet Hall, Gym & Swimming pool at 4th Floor), Blocks B1 & B2  Typical:

1st Floor to 14th Floor part with  216 Dwelling Units (Totally - 628 Dwelling Units) with  2

commercial blocks -   Totally 1088 Dwelling units (Proposed 460 Dwelling units +  CC obtained

628 dwelling units) at  Medavakkam – Mambakkam Road in S.No. 19/6A1, 19/6A2, 19/6A3,

19/6B1, 19/6B2, 20/2B,  20/3, 20/4A,  20/4B, 20/4C, 20/5A1, 20/5A2, 20/5B1, 20/5B2, 37/6A,

37/6B, 37/7, 37/8, 37/9, 364/1B2, 365/1B1 of  Vengaivasal Village,  within the limit of

St.Thomas Mount Panchayat Union.

N

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

Owner-1

Owner-2

Owner-3

Owner-4

Owner-5

Owner-6

Owner-7

Owner-8

Owner-9

Owner-10

Owner-11

Owner-12

Owner-13

Owner-14

Owner-15

Owner-16

Owner-17

Owner-18

Owner-19

Owner-20

Name

STRC_ENG_SIGN ARCH_SIGN

Signature

Name

Signature

Name

Signature

KEY NO. 0788

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

A)  AREA STATEMENT

A)  PARKING STATEMENT 

 AREA AS PER PATTA

 AREA AS PER DOCUMENT

 AREA CONSIDERED FOR FSI

STREET ALIGNMENT/ ROAD WIDENING/LINK ROAD

OSR AREA

TOTAL FSI AREA

FSI FACTOR

COVERAGE AREA (PERCENTAGE %)

VEHICLE REQUIRED PROVIDED

LORRY

CAR

TWO WHEELER

CYCLE

SQ.M.

39860.80

2.942

3217.86

8092.73 (20.30%)

117258.22

7705.025

39861.20

39860.80

0

627

285

0

362

207

0 0

(F.B)

S
W

D

SLUDGE TRANSFER PUMP
C

AIR BLOWER

B

RAW SEWAGE TRANSFER 

A

S.NO. DESCRIPTION

PRESSURE SAND FILTER

I

G

PUMP 

H ACTIVATED CARBON FILTER

F

CHLORIN DOZER

K

J

FILTER FEED PUMP

FEED PUMP FOR UF

PANEL BOARD FOR STP

L

M

MONO BLOCK PUMP 

CONTROL PANNEL

O

SUBMERSIBLE  PUMP FOR DEWATERING

SPACE 

FOR U.F

B
A

C
K

 
W

A
S

H

C
O

L
L
E

C
T

I
O

N
 

 
S

U
M

P

MONO BLOCK PUMPS

I

G

H

S
H

T

EQUALISATION TANK 

SIZE : 7.130 MX9.70 MX3.50 M SWD

CAPACITY : 242 KLD

AERATION TANK 

SIZE : 3.45 MX10.7 MX3.70 M SWD

CAPACITY : 136 KLD

AERATION TANK 

SIZE : 3.45 MX10.7 MX3.70 M SWD

CAPACITY : 136 KLD

SECONDARY CLARIFIER TANK 

SIZE : 4.50 MX3.45 MX3.60 M SWD

CAPACITY : 55.5KLD

SLUDGE HOLDING TANK 

SIZE : 3.5 MX4.0 MX3.60 M SWD

CAPACITY : 50 KLD

CLARIFIED WATER TANK 

CAPACITY : 98 KLD

CLARIFIED WATER TANK 

CAPACITY : 98 KLD

FINAL TREATED WATER TANK

SIZE : 3.45 MX9.8 MX5.00 M SWD

CAPACITY : 160 KLD

UF TREATED WATER TANK

CAPACITY : 275 KLD

SCALE : N.T.S
TOP LEVEL PLAN

10

9

11

PG -

OP -

FPFP -

AIR BLOWERS

SEWAGE TRANSFER PUMPS

AIR LIFT TYPE PUMPS

PRESSURE SAND FILTER

TREATED EFFLUENT TRANSFER PUMPS

3 ALP -

8

7

6

5

4

CHL -

SHT -

PSF -

ACF -

TEP -

SL.NO

2

1

STP -

AB -

DESCRIPTION

FFT - FILTER FEED TANK

15 AT -

20

19

18

17

16

BV

NRV

SDB -

SST -

12

13 BSC -

EQT -

FP -

14

AERATION TANK

SLUDGE DRYING BED

NON RETURN VALVE

BUTTERFLY VALVE

SECONDARY SETTLING TANK

BAR SCREEN CHAMBER

EQUALISATION TANK

FILTER PRESS

ACTIVATED CARBON FILTER

SLUDGE HOLDING TANK

CHLORINE DOZER

ORIFICE PLATE ASSEMBLY

PRESSURE GAUGE

FILTER PRESS FEED PUMP

OIL & GREASE

RAW SEWAGE CHARACTERISTICS

TDS

SS

COD

BOD

pH

5-25 mg/l

600 TO 700 mg/l

150 mg/l

400 TO 500 mg/l

350 TO 450 mg/l

6.0 TO 8.0

_

_

_

_

_

_

NOTE:

* FLOW PARAMETERS INDICATED ARE TENTATIVE

BACK WASH COLLECTION SUMP

CAPACITY : 4000 LITS

SIZE : 2.0 MX 2.0 MX1.0 M SWD

PUMP ROOM ENTRY

ROLLING SHUTTER

200Ø SEWAGE LINE

X'X

Y'

Y

EQUALISATION TANK 

CAPACITY : 242 KLD

AERATION TANK 

CAPACITY : 136 KLD

SECONDARY

CAPACITY : 55.5KLD

CLARIFIER TANK SHD

CLARIFIED WATER TANK 

CAPACITY : 105 KLD

FINAL TREATED WATER TANK

CAPACITY : 160 KLD

UF TREATED 

CAPACITY : 275 KLD

SWD

(F.B)

(F.B)

SWD

S
W

D

(F.B)

(F.B)

(F.B)

(F.B)

WATER TANK

S
W

D

BACK WASH COLLECTION SUMP

CAPACITY : 4000 LITSSCALE : N.T.S
SECTION - XX'

SCALE : N.T.S
SECTION - YY'

BASEMENT FLOOR LVL

IL:(-)0.150

IL:(-)0.250

SCALE : N.T.S
SECTION - AA'

EQUALIZATION TANK 

A

A'

BAR SCREEN 

CUT OUT ON SLAB

200Ø PVC SEWER LINE

INLET : (-)1.950 M

TREATED SEWAGE CHARACTERISTICS 

OIL & GREASE

SS

TDS

COD

pH

BOD

< 200 mg/l

< 5 mg/l

1200 mg/l

<10 mg/l

_

_

_

_

7.0 TO 8.0

< 20 mg/l_

_

 CHAMBER

(F.B)

(SWD)

SECONDARY CLARIFIER TANK 

SIZE : 4.50 MX3.45 MX3.60 M SWD

CAPACITY : 55.5KLD
BAR SCREEN CHAMBER

B
S
C

CAPACITY : 242 KLD

MH

MHMH

 TANK 

CAPACITY :

 136 KLD

AERATION

 TANK 

CAPACITY :

 136 KLD

AERATION

D'

D

(F.B)

S
W

D

FINAL TREATED

CAPACITY : 

 WATER TANK

160 KLD

UF TREATED 

CAPACITY : 

WATER TANK

275 KLD

SCALE : N.T.S
SECTION - DD'

MH

900x900

CUT OUT ON BASE SLAB 600x600 

MANHOLEMANHOLE

MANHOLE

900x900
900x900

MANHOLE

1500x900

DOUBLE SLAB

Future opening

PUMP ROOM ENTRY

ROLLING SHUTTER

Future opening

Ladder

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16 1718192021

CONSERVATION

(SCIENTIFICALLY CLOSED)

PLAN

SECTION XX

1
5

0
 
T

.
H

.
K

 
R

.
C

.
C

 
1

:
2

:
4

1
5

0
 
T

.
H

.
K

 
R

I
V

E
R

S
A

N
D

 
F

I
L

L
I
N

G

SUMP TO COLLECT

(SCIENTIFICALLY CLOSED)

PLAN

1
5

0
 
T

.
H

.
K

 
R

.
C

.
C

 
1

:
2

:
4

1
5

0
 
T

.
H

.
K

 
R

I
V

E
R

S
A

N
D

 
F

I
L

L
I
N

G

SUMP TO RAIN WATER 

SULLAGE WATER

SECTION XX

SECTION [X,X']

COMPOUND WALL & GATE DETAIL

ELEVATION

PLAN

TYPICAL SECURITY CABIN DETAILS

S
U

M
P

 
3
,
7
1
,
0
0
0
 
L
T

S
.
 
C

A
P

A
C

I
T

Y

H
E

R
M

E
T

I
C

A
L
L
Y

 
S

E
A

L
E

D
 
&

S
C

I
E

N
T

I
F

I
C

A
L
L
Y

 
C

L
O

S
E

D

B
L
O

C
K

-
A

1
,
A

2
,
A

6
 
&

 
C

L
U

B
 
H

O
U

S
E

FIRE FIGHTING SUMP

SIZE OF 12000x4000x1800

HERMETICALLY SEALED &

SCIENTIFICALLY CLOSED

CLOSED NON-POULTING STORAGE 

PROVISION FOR SOLID WASTE 

UNDER GROUND 

A
S

 P
E

R
 F

M
B

 51.000M

A
S

 P
E

R
 F

M
B

 59.40M

REV.FMB

S
U

M
P

 
3
,
7
1
,
0
0
0
 
L
T

S
.
 
C

A
P

A
C

I
T

Y

H
E

R
M

E
T

I
C

A
L
L
Y

 
S

E
A

L
E

D
 
&

S
C

I
E

N
T

I
F

I
C

A
L
L
Y

 
C

L
O

S
E

D

B
L

O
C

K
-
 
A

3
,
A

4
,
A

5

CLOSED NON-POULTING STORAGE 

PROVISION FOR SOLID WASTE 

UNDER GROUND 

REV.SITE

REV.FMB

U
N

D
E

R
 
G

R
O

U
N

D
 
S

U
M

P

U
N

D
E

R
 
G

R
O

U
N

D
 
S

U
M

P

UP

U
P

EXHAUST FAN EXHAUST FAN

R
O

L
L

I
N

G
 
S

H
U

T
T

E
R

EXHAUST FANEXHAUST FAN

R
O

L
L

I
N

G
 
S

H
U

T
T

E
R

FIRE FIGHTING SUMP

SIZE OF 15000x8000x1800

HERMETICALLY SEALED &

SCIENTIFICALLY CLOSED

RECHARGE WELL

E
B

 
S

U
B

 
S

T
A

T
I
O

N

U
.
G

 
S

T
P

A

S

 
P

E

R

 
F

M

B

 
1
1
.
6
0
0
M

A

S

 
O

N

 
S

I
T

E

 
8
9
.
0
5
0
M

A
S

 
P

E
R

 
F

M
B

 
9
8
.
8
0
0
M

A
S

 
O

N
 
S

I
T

E
 
9
7
.
2
8
5
M

AS ON SITE 98.100M

AS PER FMB 52.200M

AS O
N S

IT
E 2

9.8
00M

A
S

 
O

N
 
S

I
T

E
 
5
4

.
2

0
0

M

A
S

 
P

E
R

 
F

M
B

 
1
5
.
0
0
0
M

A
S

 O
N

 S
IT

E
 71.100M

AS PER FMB 71.200M

FMB 8.600M

F
M

B
 48.80M

A
S

 O

N

 S
IT

E
 4

7
.7

8
5
M

A

S

 
O

N

 
S

I
T

E

 
&

 
F

M

B

 
1

3

.
0

0

0

M

A

S

 
O

N

 
S

I
T

E

 
&

 
F

M

B

 
2

1

.
6

0

0

M

A

S

 
P

E

R

 
F

M

B

 
7
5
.
8
0
0
M

R
O

A
D

SITE PLAN

A
S

 
O

N
 
S

I
T

E

&
F

M
B

 
2
4
.
4
0
0
M

A
S

 O

N

 S
IT

E
 1

1
1
.0

0
M

A
S

 
O

N
 
S

I
T

E
 
3
0
.
5
1
5
M

A
S

 
P

E
R

 
F

M
B

 
3
0
.
0
0
0
M

A
S

 
P

E
R

 
F

M
B

 
5
4
.
0
0
0
M

AS O
N

 S
ITE&FM

B 24.400M

OSR-2

578.864 SQ.M

OSR-1

2639.00 SQ.M

93.320M

2
4
.
0
7
0
M

71.20M

2
7
.
7
9
0
M

3
9
.
5
6
7
M

2
6
.
4
1
0
M

11.568M

1
3
.
6
3
2
M

1
3
.
1
6
5
M

SCALE 1:300

3.5054

3.8134

3.5000

15.310M

1
2
.5

1
M

3

0

.

5

7

M

31.78M

2
6
.
7
8
M

2.5000

2.5000

A

S

 
P

E

R

 
F

M

B

 
7
7
.
6
0
0
M

AS PER FMB 46.000M

A

S

 
O

N

 
S

I
T

E

 
7
5
.
8
0
0
M

A
S

 
P

E
R

 
F

M
B

 
3
9
.
2
0
0
M

4.7056

4.1319

3.5340

3.4996

3.5000

A
S

 
O

N
 
S

I
T

E
 
5
6
.
3
5
0
M

A
S

 
P

E
R

 
F

M
B

 
5
2
.
2
0
0
M

A
S

 O
N

 S
IT

E
 9

4.4
65M

AS P
ER F

M
B 9

4.4
00M

A
S

 
O

N
 
S

I
T

E
 
8
6
.
7
0
0
M

A
S

 
P

E
R

 
F

M
B

 
8
0
.
4
0
0
M

AS ON SITE 218.865M

A
S

 P
E

R
 F

M
B

 8
8
.8

0
0
M

AS PER FMB 20.000M

A
S

 P
E

R
 F

M
B

 1
0
1
.0

0
0
M

1
1
.
9
2
0
M

2.5000

2.5000

4.8430

E
N

TR
Y

EXIT

4.5m
 G

ate

4.5m
 G

ate

 
F

M
B

 
6
.
0
M

1:300

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

APPROVAL CONDITION

QR

CODE

PERMIT_NO

PLAN_PERM_NO

FILE_NO

DATE

DIG_SIGN

Gift Deed Number

PREV_FILE_NO

PREV_APPV_DATE

PREV_APPV_NO

PREV_PERM_NO

13.10

13.17

1
5
.
5
0

1
9
.
0
8

7
.
8
2

9
.
0
0

3
.
0
2

3
.
0
3

600

7200

380

150

1050

300

300

0.20002.5000 0.2000

2.9000

0.2000

2.5000

0.2000

2.9000

0.3000

2.5000

0.3000

0.3000

2.5000

0.3000

RAMP SECTION AT -XX

0.2290

6.1680

0.2290

3.0000

0.2290

3.0000

0.2290

3.4580

2.5001

52

2.0000

0.2290

1.5420

0.2290

3.0000

0.2290

3.0000

0.2290

3.4580

2.5001

52

2.0000

1.5241

FIRE FIGHTING SUMP DETAIL

PLAN

MANHOLE COVER

SUMP 200000 LTS. CAPACITY

TYPICAL RAFT FOUNDATION DETAIL

RAFT BEAM DETAIL

SECTION [X,X']

COMPOUND WALL & GATE DETAIL

ELEVATION

PLAN

BLOCK-A1,A2,A6 & CLUB HOUSE

PLAN

BLOCK-A3,A4,A6 & CLUB HOUSE

PLAN

MANHOLE COVER

MANHOLE COVER

(RECHARGE WELLS)

SITE PLAN

SCALE 1:400

15.0000

15060

230

8.68708.0000

230

230

230

0.1520

1.2000

1.8000

600

3500

380

150

1050

300

300

0
.
1

5

1.2000

2.0000

0
.
1

5

1.2000

2.0000

0.23 10.90 0.23 7.30 0.23 4.23 0.23 2.57 0.23

26.15

0
.
3

0
4

.
8

9
0

.
2

3
4

.
8

8
0

.
2

3

1
0

.
5

3

0
.
2

3
6

.
0

0
0

.
3

0

6
.
5

3

1
0

.
0

0

0
.
2

0
4

.
3

9
0

.
3

0

4
.
8

9

0.20 4.00 0.20 8.08 0.20 6.00 0.20

18.88

0
.
2

0
8

.
0

0
0

.
2

0
5

.
6

4
0

.
2

3
5

.
6

4
0

.
2

0

2
0

.
1

0

0.30 6.00 0.20

6.50

1:20 TOWARDS SIDE DRAIN 

OUTER SETBACKS LAID TO SLOPE

FOR HARVESTING RAIN WATER 

GL

R
E

C
H

A
R

G
E

 
W

E
L
L
S

T
R

E
N

C
H

Parking Nos Area

PROPOSED PARKING POLYLINE

PK_NAME PK_NO PK_AREA

PK_NAME PK_NO PK_AREA

PK_NAME PK_NO PK_AREA

PK_NAME PK_NO PK_AREA

PK_NAME PK_NO PK_AREA

FLOORS

FSI AREA

COMM. RESI.

DU

FSI AREA

TOTAL

IND. INST.

FLOOR WISE FSI STATEMENT:BLOCK-A3 & A4

0 0.000.00 0.000.00 0.00BASEMENT  FLOOR

0 203.340.00 0.000.00 203.34STILT PARKING FLOOR

22 2365.550.00 0.000.00 2365.55FIRST FLOOR

22 2398.020.00 0.000.00 2398.02SECOND FLOOR

22 2398.020.00 0.000.00 2398.02THIRD FLOOR

22 2398.020.00 0.000.00 2398.02FOURTH FLOOR

22 2398.020.00 0.000.00 2398.02FIFTH FLOOR

22 2398.020.00 0.000.00 2398.02SIXTH FLOOR

22 2398.020.00 0.000.00 2398.02SEVENTH FLOOR

22 2398.020.00 0.000.00 2398.02EIGHTH FLOOR

22 2398.020.00 0.000.00 2398.02NINTH FLOOR

22 2398.020.00 0.000.00 2398.02TENTH FLOOR